07/12/2017

Parts List for BP-355 (W4224)

Page 1

v JNVHOVICA

\D

mu__ a. wvr
Ef 0 _ﬂm_.




Page 2

Parts List for BP-355 (W4224)

PARTS LIST FOR DIAGRAM A

07/12/2017

No. DESCRIPTION Oty |No. DESCRIPTION Qty
A-1 hexagon socket cap head screw MBx20 1 A-44  brush 1
A-2 it eccentric 1 A-45  cross recessed pan head screw MSX10 6
A-3  eccentric block i A-46  washer 5 8
A4 rubber belt 2 A-47  protective board 1
A-5  circlip for shaft d17 2 A-48  upper guide safety cover 1
A-B beanng 80203 &4 A-49  large washer 5§
A-T circlip for hole D40 4 A-50 hexagon socket cap head screw MBX28 &
A-B upper wheel i A-51  washer B 28
A9 upper wheei shaft 1 |A-52 bearing B0201 3
A-10  spring bracket 1 4-53  short bush for bearing 6
A-11  upper wheel shaft brackel 1 |A-54  beanng nut 2
A=12  spring 1 A-55  hexagon sockel cap head screw MBX16 1
A-13  bend board 1 A-56 bearing base for upper guide 1
A-14  cross recessed pan head screw MaX40 1 A-5T  saw blade 1
A-15  hexagon nut M4 2 A-58  |ower whesl 1
A-16  washer 4 2 A-38  belt wheel 1
A-17  upper wheel saddle 1 A-B0  A-Type belt (S00mm) 1
A-18  expand shaft for upper wheel 1 A-61 double-ended bolt 3
A-19  hexagon nut MG 2 |A-62 lowerwheel shaft 1
A-20  brush sleeve 1 A-63  big triangle bracket 1
A-21  handwheel 1 A-64 . circlip for shaft @12 1
A-22  cross recessed pan head screw MBX 16 1 A-65 washer12 K
A-23  hexagon socket cap head screw MBX12 4 |A-66  bearing B0101 2
A-24  swing handle for handwheel 1 |A-87 circlip for hole D28 2|
A-25 hexagon socket set screw MGX10 2 A-€3  press wheel 1
A-26  guide pole frame 1 A-69  press wheel shaft 1
A-2T  Ihreaded sleeve 1 A-TO  fix bush 1
A-28  slotted set screw M4X5 1 A-T1  hexagon socket set screw MEXB 1
A-29  worm ring 1 A-T2  press wheel rod 1
A-30  worm 1 A-T3  washer 10 &
A-31  block 1 A-74  handle for press wheel 1
A-32  lift gear 1 A-75  spring type straight pin 3X20 1
A-33 it gear nail 1 A-T6  molor wheel 1
A-34  hexagon socket cap head screw M5X10 1 A-77  slotted set screw M5X10 1
A-35 guide square pole 1 A-T8  key 6X6X40 1
A-36  rack 1 A-79  motor 1
A-37  cross recessed countersunk head 3 |A-B0 sawing body 1
screw M5X10 A-81  spnng lock washer 12 3
A-38  cover board for guide pole 1 A-82  lid shape nut M12 3
A-39  hexagon head bolt MBX16 20 |A-B3  spring lock washer 8 i
A-40  guide pole connector 1 A-84 washer 16 2
A-41  shaft for bearing base 1 A-85  hexagon nut M16 2
A-42  washer 6 10 |A-BEB cross recessed pan head screw M5X16 2
A-43  step bolt MBX105 1 A-B7  85° protective board 1




Page 3 Parts List for BP-355 (W4224) 07/12/2017

PARTS LIST FOR DIAGRAM A

| No. DESCRIPTION

A-88  hexagon nut M5

A-B8  small handwheel

A-80  adjustable threaded rod

A-31  spring lock washer B

A-82  lock handle nut

A-83  knob MBXS5

A-04  quick lock shaft

| A-B5  large washer 6

A-06  hexagon socket cap head screw MBX12

2

N |

A-97  pointer nail

A-98  pointer

A-88  eccentric shafl

A-100  eccentnc threaded rod

A-101 insen

A-102 worklable

A-103 hexagon nut M3

A-104 hexagon head bolt MBXT0

A-105 small gear

A-106 cross recessed pan head screw MSXG
A-107 step bolt MBXBO

A-108 rack

A-109 worktable stand

A-110 hexagon sockel cap head screw M10X30
A-111 rolling fixed frame

A-112  adjusiable screw

A-113 small gear assembly

A-114 adjustable handle nut M8

A-115  lower guide frame

e - T - R S S

- ) & .

—a

- = = MY SR N En

—_ b

A-116 waorktable pointer
A-117  bearing square rod
A-118  left safety cover

e

A-119  nght safely cover

A-120  lock nut with plastic insert M8

A-121 hexagon socket cap head screw MEX25
A-122 bearing B036

A-123 bearing nut

A-124 flower handle

A-125 hexagon socket cap head screw MEX20

= = W W L A




Page 4 Parts List for BP-355 (W4224) 07/12/2017

L
177/
<Y
iff'a
1
g
}
5 : i)
5. L 10 1
P - 50
o b 12 1 f 5 5
j i 8? 7] ] = - 17 U ME'J 9
i W & i LA UL ]
& -] =
/ | Al
g ‘& & o .
o il1 : ad E 8
8.

DIAGRAM B



Page 5

Parts List for BP-355 (W4224)

PARTS LIST FOR DIAGRAM B

No. DESCRIPTION Qty
8-1 cross recessed pan head screw M5X10 6
B-2 spring leaf 2
B-3  spring leaf bracket 2
B-4  washer5 4
B-5 rivet &4 (3]
B-6 hexagon socket cap head screw MEX20 2
B-7  hexagon nul MG 4
B-8  washer B 4
B8 upper door 1
B-10 copper washer § 4
B-11  rubber sleeve 2
B-12  micro-swilch Z
B-13 washer 4 8
E-14  external leeth lock washer 4 4
B-15  hexagon nut M4 4
B-16  swilch 1
B-17  cross recessed pan head screw M4x12 2
B-18  nivet with small flat point & 2X5 1
B-19  cross recessed pan head screw MaX6 2
B-20  earth-plate 1
B-21  plastic viewport .
B-22  lower door 1
B-23  micro-switch sleave 2
B-24  lock nut with plastic insert 2
B-25 knob 2
B-26 hexagon sockel cap head screw M6X22 2
B-27  dust collect tube 1
B-28  strain relief 2
B-29 cross recessed pan head screw M4X25 2
B-30  cross recessed pan head screw M4X30 2

07/12/2017



07/12/2017

Parts List for BP-355 (W4224)

Page 6

O WYyovId




Page 7

Parts List for BP-355 (W4224)

07/12/2017

PARTS LIST FOR DIAGRAM C
No. DESCRIPTION aty | No. DESCRIPTION aty |
cH miter gauge knob 1 C-40 nip fence lock rod 1
G flat washer & 4 C-41 np fence handla 1
c-a dial 1 C-42 hexagon socket cap head screw MBx10 4
C-4  cross recessed pan head screw M5x10 2 c-43 flal washer & 11
c.5  point 1 C-44 hexagon sockel cap head screw MBx12 3
C-8 miter gauge block 1 C-45 rearrail 1
C-7  miler gauge rod 1 | C-46 L-shape fence 1
Cc-8 cross recessed countersunk head screw 1 C-47  slep balt M&x70 g
M&X12 C-48  wing nut s |
c9 Scale 1 C-48  end cap B for dial fence v
C-10 thread dowel T |C-50 dial fence 1
C-11  miter gauge scale 1 | C-51 end cap A for dial fence 1
C-12  front rail 1 C-52 cross recessed countersunk head i
C-13 right end cap 1 tapping screw 4.2X12
C-14 cross recessed pan head lapping screw 6 C-53  Step bolt MBx35 9
M5X12 C-54  flower nut 2
C-15 thumb screw 4
C-16 fiat washer B 4
C-17 leftend cap 1
C-18 cross recessed countersunk heagd Strew 2
M5x10
C-19 nylon biock 2
c-20 npfence frame 1 ,
.21 scale indicator 2 I
C-22 cross recessed pan head tapping screw 2
M4x10
C-23 np fence cover 1
C-24 nul board 1
c-25 rip fence 1
C-26 round head rivets with small head ¢ 3x13 2
C-27 lock block 1
C-28 lock spring 1
C-29 lock plate 1 |
-0 selflock hexagon nut M& 1 |
C-31  round head nvets with small head 3x7 2
C-32 bearing bush 1
C-331 bearing 80016 1
C-34 hexagon socket cap head screw MBx24 1
Cc-35 np fence board 1
C-36  spning-type straight pin 3x12 1
C-37 rear block 1
Cc-38 lock eccentric rod 1
C-30 lock eccentric 2




Page 8 Parts List for BP-355 (W4224) 07/12/2017

= Wl
i
8 ]
)
o
]
o
Lo )
Ao -]
S ERY
r"r_f. o L
Ty - 'y, 7,
i’
-t .ﬁ" l\?_ I?_ .r-" 5\'-"{ _.-".e-\.- '::l
i F -'Jl:f“:"
/ /f
=t a2 m = Fr 1
¥y ' i
L) — g FiF s
I_J" f o
. AT

a
=
<[
r
O
!
0




Page 9

Parts List for BP-355 (W4224)

PARTS LIST FOR DIAGRAM D

No. DESCRIPTION ary
p-1  stand base 1
-2 hexagon socket cap head screw MBx22 1
D-3 knob 1
O-4  hexagon screw MBx16 14
0-5 flat washer 8 22
06 right pane! 1
D-7 flat washer & 2
D8  lock nut M8 1
D-9 rear panel 1
pD-10 front support 2
D-14 hexagon nut M2 4
D-12 left panel 1
D-i3 curve door 1
D-14  hexagon nut MB 2
D-15 hexagon socket cap head screw M6x20 1
hexagon socket cap head screw M8x50 4

D-16

07/12/2017



Page 10 Parts List for BP-355 (W4224) 07/12/2017

L]
@
a
-

W
=
<
&
g
o




Page 11

Parts List for BP-355 (W4224)

PARTS LIST FOR DIAGRAM E

NO. DESCRIPTION Qry|
E-1 Flat washer 16 12
E-2 Foot wheel 4
E-3 Split pin 4x22 6
E-4 Support for foot wheel 2
E.5 Hexagon socket cap head screw M12X50 2
= ] Adjustable frame 2
E-7 Flat washer 14 2
E-B Hexagon head boll M10X70 2
E-G Fiat washer 10 4
E-10 Bush for adjustable frame 2
E-11 90° steel frame 1
E-12 Hexagon head bolt M10X20 2
E-13 Handie for foot wheel 1
E-14 Stop axle screw 2
E-15 single fool wheel shaft 2

NOTE:NORMALLY, THIS ITEM OF BAND SAW DOES NOT INCLUDE FOOTWHEELS
THEY COULD BE SUPPLIED FOR YOUR ACCOUNT SEPARATELY IF NECESSARY!

- 23

07/12/2017





